
  

©Daffodil International University I 

 

 

 

 

 

 

 

  

  

 

 

    Faculty of Engineering 
    Department of Textile Engineering  

 

REPORT ON 

Industrial Attachment  
At 

NZ TEX GROUP 

Vulta, Rupganj, Narayangonj, Bangladesh. 

 
Course Title: Industrial Attachment 

Course Code: TE431 

 

Submitted By 

 
Shuvo Ghosh ID: 143-23-3999 

Md. Raihan Khan ID: 143-23-3997 

                                        

                                          Supervised By 

 
Dr. Md. Mahbubul Haque 

Prof & Head 

Department of Textile Engineering  
Daffodil International University 

 

This Report Presented in Partial Fulfillment of the Requirement for the Degree 

of Bachelor of Science in Textile Engineering. 
[...]
This is the last process of weaving process. After gray fabric inspection the gray fabrics are 

folded as roll and packed for next process or store. 

 

3.15.1 Objects of Folding & Packing:- 

 

 To protect the fabrics from damage. 

 To store the fabric. 

 To continue next process. 

 



  

©Daffodil International University 33 

 

3.16 Testing Lab: 
 

Fabric testing lab is an essential part in textile industry. Production quality of any textile 

industry are mainly depends on its testing lab facility. To maintain required fabrics quality 

according to buyer’s demand NZ TEX GROUP has an outstanding testing lab including all 

modern fabric testing machine. 

 

3.16.1 Different Testing Methods Followed by NZ TEX GROUP: 

 

Depending on buyer choice NZ TEX GROUP follow some standard testing methods. Such as, 

 

 American Society of Testing and Materials.(ASTM) 

 American Association of Textile Chemicals and Colorists.(AATCC) 

 International Organization for Standardization.(ISO) 

 European Norms.(EN) 

 British Standards.(BS) 

 Detaches Institute Norms.(DIN) 

 Bureau Indian Standards.(BIS) 

 Japanese Industrial Standards.(JIS) 

 TAPPI. 

 

3.16.2 Different Testing is done by NZ TEX GROUP: 

 

 Color Fastness to Wash. 

 Color Fastness to Light. 

 PH 

 Rubbing Fastness. 

 Tear Strength. 

 Tensile Strength. 

 Pilling Test. 

 Perspiration Test. 

 Abrasion Resistance. 

 Seam Slippage. 

 Water Spray. 

 Shrinkage. 

 Growth Test. 

 Recovery. 

 

 

 

 



  

©Daffodil International University 34 

 

3.16.3 Specifications of Testing M/C at NZ TEX GROUP: 

 

 G.S.M Cutter M/C:- 
 

 M/C Name – GSM Cutter 

 Origin – Korea. 

 Method – ISO-3801 

 

 Electric Balance:- 
 

 Brand Name – Shimadju. 

 Origin – Japan. 

 

 Tear Strength Tester:- 

 

 M/C Name – Elma Tester 

 Brand Name – James Heal. 

 Origin – England. 

 Method – ISO-13937-1 

 Sample Size – 10cm X 6cm 

 

 Universal Strength Tester:- 
 

 Brand Name – James Heal. 

 Origin – England. 

 Method - ISO-13937-2 ( for tensile strength) 

- ISO-13936-1 (for seam slippage) 

- ISO-139365-2 (for seam strength) 

 Sample Size – 20cm X 5cm 

 

 Rubbing Fastness Tester:- 
 

 M/C Name – Crock Master. 

 Brand Name – James Heal. 

 Origin – England. 

 Method – ISO-105X12 

 Sample Size – 14cm X 5cm 

 

 Pilling & Abrasion Tester:- 
 

 Brand Name – James Heal. 

 Origin – England. 

 Method – ISO-12947-2 (for abrasion) 

- ISO-12945-2 (for pilling) 



  

©Daffodil International University 35 

 

 PH Tester:- 

 

 M/C Name – Mechanical Shaker. 

 Brand Name – GLF Rotary Shaker. 

 Origin – Germany. 

 Method – ISO-3071. 

 

 Dryer:- 

 

 Brand Name – James Heal. 

 Origin – England. 

 

 Washing Machine:- 

 

 Brand Name – James Heal 

 Origin – England 

 Method – ISO-6330 

 

 Washing Machine:- 

 

 M/C Name – Gyrowash. 

 Brand Name – James Heal. 

 Origin – England. 

 Method – ISO-105C06 

 

 Incubator:- 

 

 Brand Name – James Heal. 

 Origin – England. 

 Model – 21-501176 

 Method – ISO-105E01 (for color fastness to wash) 

- ISO-105E04 (for color fastness to perspiration) 

 

 Hygrometer:- 

 

 Brand Name – James Heal. 

 Origin – England. 

 

 Color Fastness to Light:- 

 

 Brand Name – James Heal. 

 Origin – England. 

 Method – ISO-105B02 



  

©Daffodil International University 36 

 

 

       

 

             

 

     

 

Figure 16 Testing M/C 



  

©Daffodil International University 37 

 

3.17 Finishing Section: 
 

NZ TEX GROUP has a well-established finishing floor in order to give the required finished 

to the woven fabric. Here all machines are new and up to date. For this reason NZ TEX 

GROUP is able to fulfill buyer requirements and get their satisfaction. 

 

3.17.1 Process Flow Chart of Finishing Section: 

 

Gray Fabric from Weaving Section 

↓ 

Singeing & De-sizing 

↓ 

Scouring & Bleaching 

↓ 

Mercerizing 

↓ 

Dyeing 

↓ 

Washing 

↓ 

Heat Seating / Sanforizing 

↓ 

Calendaring 

↓ 

Peach Finish 

↓ 

Folding & Packing 

 

 

 

 

 



  

©Daffodil International University 38 

 

3.18 Layout Plan of Finishing Section: 
 

 

 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 17   Layout Plan of Finishing Section 

EXIT 

E

X

I

T 

E

N

T

R

Y 

S

T

A

N

T

E

R

I

N

G 

M

/C

-

01 

S

T

A

N

T

E

RI

N

G 

M

/C 

- 

02 

S

U

N

F

O

RI

ZI

N

G 

M

/C 

SU

NF

O

RI

ZI

N

G 

M/

C 

THER

MOSO

L 

DYEIN

G M/C 

WA

SHI

NG 

M/C 

MER

CER

IZIN

G 

M/C 

OFFI

CE 

PA

D 

ST

EA

M 

M/

C 

PE

AC

H 

M/

C 

CP

B 

M/

C 

SI

N

ZI

N

G 

M/

C 

SCO

URI

NG 

& 

BLE

ACH

ING 



  

©Daffodil International University 39 

 

3.19 Machine specification: 
 

List of Machine Finishing Section are given below: 
 

SL. No. Machine Type Brand Name Country of Origin 

01 Singing & Desizing m/c Osthoff senge Germany 

02 Scouring & Bleaching m/c Kuster calico India 

03 Mercerize m/c Goller Germany 

04 Paech m/c Lafer Italy 

05 Thermosol m/c Bruckner power Germany 

06 Pad Steam m/c Kuster calico India 

07 Cold Pad Batch m/c Benninger Switzerland 

08 Washing m/c Goller Germany 

09 Jigger m/c Henriksen Holand 

 

Table 5 Machine specification: 

 

3.20 Utilities: 
 

3.20.1 Electricity: 
 

Electricity Collection from Two types: 

i) Bangladesh Rural Electrification board 

ii) Generator 

 

Bangladesh Rural Electrification board: 

At fast collect electricity from Bangladesh Rural Electrification board which 33kV line. Then 

pass power oil type transformer by underground in substation. Then pass main panel board by 

step down. Then pass main vacuum circuit breaker which to convert 33kV to 11kV.Than 

power pass dry type transformer to air circuit breaker which distribution 3600 kW different 

departments (such as air compressor, dyeing, weaving, and denim.) of industry. 

 

 

 

 

 



  

©Daffodil International University 40 

 

3.21 Flow diagram of Rural Electrification board:  
 

Flow diagram of Rural Electrification board 

 

Transformer 

 

Main panel board 

 

Main Vacuum circuit breaker 

 

Dry type transformer 

 

Air circuit breaker 

 

Distribution different section 

 

 

 

 

Figure 18 REB 

 
 



  

©Daffodil International University 41 

 

3.22 Generator specification: 
 

Brand name: CATERPILLAR 

Model: 1400F 

Month/Year of Manufacture: 10/2016 

Country of Origin: USA 

Engine Serial No.: AM200432 

Rated power: 1275 kVA 

                      : 1000 kW 

Power Factor: 0.80 

Rated Voltage:400/230 V 

Phase: 3 

Rated frequency: 50 Hz 

Rated Current: 1840 A 

Rated R.P.M.: 1500 

Altitude: 1000.0 M 

 

 

 

Figure 19 Generator 

 

 

 

 

 



  

©Daffodil International University 42 

 

3.23 Air Compressor (Kaeser Compressor) : 

 

 
 

Figure 20 Kaeser Compressor 

 

Kaeser is known worldwide for leading innovation and distribution of air system technologies, 

including rotary screw compressors, mobile air compressors, vacuum packages, refrigerated 

and desiccant dryers, and filters. Kaeser treats and delivers energy in the form of compressed 

air by providing sustainable and efficient system solutions. 

 

3.23.1 Machine Specification: 

Machine name: KAESER KOMPRESSOREN 

Country of Origine: Germany 

Baujahr: 2005 

Nennleistung: 4,0kW 

Motor nenndrehzahl: 3000 1/min 

Max. Betriebsuberdruck: 10,0 bar 

Umgebungstemperatur: +3°c /  +40°c 

Kaeser Compressor Parts: 

Air filter element 

Separator cartridge kit 

Service kits 

SIGMA FLUID 

Filter elements 

Activated carbon filter 



  

©Daffodil International University 43 

 

Exchange air ends 

 

3.24 Steam:  
Sources of Steam in Dying section: 

A. Thermal-oil Boiler 

B. Tube Boiler 

C. Coal Boiler 

 

3.24.1 Machine Specification: 

 

Thermal-oil Boiler: 

Brand name: Inplan-ingenieurtechnik 

Type: H1000 

Country of Origin: Germany 

Baujahr/Year of Constraction-2016 

Leistaring/ output-1163 kW 

Mindest volumenstrm/ minimal flow rate: 80 m3/h 

Max. allowable pressure(PT): 10 bar 

Prufdruck /test pressure (PT): 21.4 bar 

Allowable Max. Temperature (TP):300°c 

Volumen/ Volume V: 1886L 

 

Tube Boiler: 

Brand name: Cochran 

Country of Origin: Scotland 

Serial number:23/6432 

Year of manufacture: 2016 

Max. Allowable Pressure: 11.00 Barg 

Max. Allowable Temperature-188°c 

Max. Heat output-2507 kW 

Max. Steam output-4000 kg/hur 

Safety valve set pressure-10.86 Barg 

Voltage-400v,3ph,50Hz,4WIRC 

 

 



  

©Daffodil International University 44 

 

 

Coal Boiler: 

Thermal oil heater 

Country of Origin: China 

Product model:-YLW-3500MA 

Rated Power:-3500 kW 

Working pressure:-0.8 Mpa 

Product code:-2013 H330 

Highest working Temperature:-320°c 

Product date:-2013/10 

Produce by:- Jiangsu Runli Boiler Co.LTD 

 

  

 
 

Figure 21 Boiler 

 

 



  

©Daffodil International University 45 

 

3.25 Effluent Treatment Plant (ETP): 
 

3.25.1 Introduction: 

The effluent treatment plant (ETP) is a method that is used to treat the emanation coming out 

from many areas of the plant. It includes biological, physical, and chemical processes. It aims 

at releasing safe water into the environment to prevent it from getting contaminated. These 

plants have been very useful in the process of providing clean water to the environment and 

have conserved water in a number of ways. Effluent treatment plant 

 

3.25.2 Major sources of liquid discharge: 

 Woven Dyeing 

Denim Dyeing 

Spinning  

Weaving 

Coal boiler 

 

3.25.3 Characteristics of waste water: 

 

Liquid wastes can be described according to their physical, chemical, and biological 

characteristics. 

 The composition of wastewater varies widely. This is a partial list of what it may 

contain: 

 Water (more than 95 percent), which is often added during flushing to carry waste 

down a drain; 

 Pathogens such as bacteria, viruses, prions and parasitic worms; 

 Non-pathogenic bacteria; 

 Organic particles such as hairs, food, paper fibers, plant material, humus, etc. 

 Soluble organic material such as urea, fruit sugars, soluble  proteins, drugs, 

pharmaceuticals, etc. 

 Inorganic particles such as sand, grit, metal particles, ceramics, etc. 

 Animals such as protozoa, insects, arthropods, small fish, etc. 

 Emulsions such as paints, adhesives, mayonnaise, hair colorants, emulsified oils, etc.; 

 Toxins such as pesticides, poisons, herbicides, etc. 

 Pharmaceuticals and hormones and other hazardous substances 

 

 

 

 



  

©Daffodil International University 46 

 

3.25.4 Sequence of waste water treatment: 

 

 

 

Figure 22 Sequence of waste water treatment 

 

NZ TEX GROUP 

EFFLUENT TREATMENT PLAN(ETP) 

SUPPLIED BY: CONFIDENT ENGINEERING PVT.LTD.INDIA 

SYSTEM           : ECS (ELECTR COAGULATION SYSTEM). 

CAPACITY      : 2400 M3/DAY 

YOM                 : 2016 

EFFLUENT PROCESS FLOW ROUTE 

DYE 

HOUSE 

& 

DENIM 

BAR SCREEN 

FILTER 

COLLECTION 

TANK 

BIOLOGICA

L TANK 

SECONDARY 

CLARIFIER 

EC FEED 

TANK 

EC(SKID)-1&2 DISSOLVED 

AIR 

FLOTATION 

W.DISCHARG

E 

SLUDGE 

THICKENER 

FILTER 

PRESS 

DRYING 

YARD 
DRIED 

CAKE 

TO BE 

USED 

IN OUR 

COAL 

FIRED 

BOILE

R 

SAND FILTER 



  

©Daffodil International University 47 

 

3.25.5 Chemicals used in ETP with their purposes of use: 

i. Polymer 

ii. Aluminum Chloride 

iii. Hydrogen per oxide 

iv. DE clear 

v. Hydrochloric acid 

vi. Sulphuric acid 

vii. DAF 

viii. Urea 

ix. Mulasas 

x. Etc. 
 

 Final treated quality: 

Water 
source 

COD 
(in 

ppm) 

BOD 
(in 

ppm) 

DO  
(in 

ppm) 

Free 

Residual 

chlorine 

Chloride 
(in ppm) 

Alkalinity 

(in ppm) 

pH TDS 

(in 

ppm) 

TSS 

(in 

ppm) 

Collection 

Tank 

1760 210 1.37 Nil 274 1020 12.6 1660 260 

Biological 

Tank 

384  2.89    7.29   

Secondary 

Clarifier 

310      7.23 1900 90 

DAF 

Outlet 

135      7.45 1950 67 

Sand filter 131 47 4.64 Nil 261 870 7.47 1930 35 

 

Table 6 Chemicals used in ETP 

 

 Standard Value for discharge water: 

Water quality parameter Standard Value 

COD <200ppm 

BOD <50ppm 

DO <4.5ppm 

Free Residual Chloride <0.1 

Chloride <600ppm 

pH 6-9 

TDS <2100ppm 

TSS <100ppm 

Table 7 Standard Value for discharge water 



  

©Daffodil International University 48 

 

 

Chapter 4 

Impact of Internship 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



  

©Daffodil International University 49 

 

 

4.1 Impact of Internship: 
 

We are extremely lucky to complete my internship from NZ TEX GROUP. It is one of the 

biggest composite industries in our country. First we met with Md. Al-Amin Manager of 

weaving & planning, NZ TEX GROUP who helps us to know the rules of the factory and he 

was arranged the internship. Here, we have shared some learnable thing regarding to our 

internship in different departments. 

From Warping Section: 

We have learnt about different types of warping system, warping machine, warping 

machine specifications, working procedure, the faults which may occur from warping, 

etc. 

From Sizing Section: 

We have learnt about the types of chemicals and ingredients used for sizing, sizing 

machine specifications, effect of sizing, etc. 

From Weaving Section: 

We have learnt about various type of weaving systems, weaving machine specifications, 

working procedure, the faults which may occur from weaving. 

From Finishing Section: 

We have learnt about the effect of finishing (singeing, over dyeing, mercerizing, heat 

setting, calendaring etc.), finishing machine specifications, working procedure, etc. 

From Inspection Section: 

We have learnt about different types of fabric, fabric inspecting system, inspection 

machines with their specification and functioning device. We have also learnt about 

4-point inspection system. 

Eventually we would like say this internship was totally effective for our particular academic 

background. In future we will try to easily cope up any kind task in the textile industry 

whenever we get chance to make our self as a Textile Engineer. 

 

 

 

 

 

 



  

©Daffodil International University 50 

 

 

 

 

Chapter 5 

Conclusion 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



  

©Daffodil International University 51 

 

5.1 Conclusion: 

 

Industrial training is an important and essential part of education as through this training I learn 

all the implementations of the processes which I have studied theoretically. It gives me an 

opportunity to compare the theoretical knowledge with practical facts and thus develop my 

knowledge and skills. This industrial training also gives me an opportunity to enlarge my 

knowledge of textile production planning, production process and machineries. 

I have found myself fortunate to have my industrial training at NZ TEX GROUP. It has a huge 

production capacity with a very efficient production team. NZ TEX GROUP has a very good, 

well equipped and modern laboratories and producing a wide range of color. Also I have 

noticed that NZ TEX GROUP is very concern about their quality and they rarely have any 

quality complain. The management of NZ TEX GROUP is very organized and co-operative. 

At the end of my attachment I realized that industrial training make my knowledge more 

practical and make me confident to face any problem for my practical challenging life. 

 

 


